
 

 

 
 

 
 
 
 
 

FINAL REPORT  
 
 

FOR THE 
 
 

GROWING GREENER INNOVATIVE 
TECHNOLOGY GRANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

GREGG TOWNSHIP MUNICIPAL AUTHORITY 
P O Box 192 

Allenwood, Pennsylvania  17810 
Phone:  570- 538-3313          Fax:  570- 538-9397 

 
 



 

 

INDEX 
 
 
 
PART I  Project Summary/Overview 
 
PART II Water/Wastewater Characteristics and Flows  
 
PART III Site Description  
 
PART IV Innovative Technology Description  
 
PART V Operational Conditions for Innovative Technology  
 
PART VI Monitoring and Sampling Plan for Innovation Technology Process  
 
PART VII Analytical Results  
 
PART VIII Cost of Technology  
 
PART IX Conclusions 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 

 

PART I 
 

PROJECT SUMMARY/OVERVIEW 
 
 
Like all treatment plants, the oxygen demand varies greatly over the course of the 
day at the Gregg Township Treatment Facility. This is mainly caused by fluctuations 
in the influent wastewater strength and volume. Of particular concern is the fact that 
there were times during the day of high oxygen demand and very little demand 
overnight. The main contributors to the Gregg Township Treatment Facility are three 
(3) Federal Prisons whose wastewater strength fluctuated over a twenty-four (24) 
hour period. 
 
The projects goals were to satisfy the oxygen demand at all times during the day 
and night, promote BOD5, nitrogen, phosphorus removal and to minimize peak 
electric usage demand charges. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

PART II 
 

WATER/WASTEWATER CHARACTERISTICS AND FLOW 
 
 
Influent 
                                                                  Present         Present 

          Monthly         Monthly 
                                                Design           Average       Maximum 
                                             
Flow MGD    0.980  0.674   0.712 
 
BOD5 mg/l     500            327          416 
 
TSS mg/l                              400                347                404 
 
Ph                              6-8                 6.7                 7.1 
 
TKN mg/l                       50                  35                  55 
 
Total P mg/l                     na                 5.3                 8.0 
 
 
                        Present        Present 
                        Monthly        Monthly 
Effluent:                                     Permit           Average      Maximum 
 
BOD5  mg/l                    25                 3.6                 6.2 
    lbs /day                     205               20.8              32 
 
TSS mg/l                             30                 3.2                12.8 
        lbs/day                      245               17.5               66                     
 
Ph                                         6-9                6.6               6.8  
 
TKN mg/l                            na                 4.3                13.2 
          lbs/day                                            23.7               57 
 
Total P mg/l                    na                 1.3               1.6 
          lbs/day                                         5.2                11                                                        
 
NH3  mg/l                          na                  2.4                  9.8 
         lbs/day                                            13.2               55 
         
Fecal C. /100                    200/2000       13.5              45 
 
 
The treatment plant presently receives flow from 182 residential users and 3 federal 
prisons. 



 

 

PART III 
 

SITE DESCRIPTION  
 

 
I. Wastewater Treatment Plant General Description 

 
A.  Description 
 
The Gregg Township Municipal Authority Wastewater Treatment Plant 
(WWTP) provides the Village of Allenwood and the Allenwood Federal 
Correctional Complex (FCC) with centralized treatment of wastewater.  
The WWTP was permitted at a design loading for BOD of 500 mg/l at a 
design flow of 0.8 mgd.  Based on the plant’s performance as a result of 
system upgrades and lower BOD concentrations of 336 mg/l a rerating of 
0.98 mgd was permitted in January 2000.  The WWTP services a new 
system constructed in 1992.  The majority of the system was constructed 
by the Federal Bureau of Prisons (FBOP) to service the FCC.  The 
rerating of the WWTP permitted the continued operation of the plant within 
the permit level while allowing for planned growth of the area.  This growth 
is consistent with the Township’s Act 537 official sewage facilities plan 
utilization of the FCC reserved capacity.  A major WWTP expansion 
project is presently being planned to accommodate additional future 
growth.  The plant currently operates under Part I (NPDES) permit No. 
PA0114821 and Part II (BWQM). 
 
The location for the treatment plant lies 500 feet south of PA Route 44, 
between the abandoned railroad and the West Branch of the 
Susquehannna River.   
 
B.  Process Summary 
 
The process for the plant design is the sequencing batch reactor 
modification of the activated sludge process.  The WWTP facilities consist 
of the following units:   
 

UNIT     QUANTITY 
 Influent Pumping Station    1 
 Sequencing Batch Reactors (SBR)  2 
 Aerobic Digesters     2 
 Chlorine Contact Tanks    2 
 Sludge Holding Tank    1 
 Belt Filter Press     1 
 
 Main Office Building Containing: 

• Board Meeting Room 
• Business Offices 
• Garage Bays 

 



 

 

Control Building Containing: 
• Operations Office 
• Laboratory 
• Mechanical Room (Blowers) 
• Motor Control Center Room 
• Emergency Power Generator 
• Chlorine Room 
• Bathroom Facilities with Shower 

 
Belt Filter Press Building Containing: 

• Belt Filter Press Bay 
• Dewatered Sludge Holding Bay 
• Garage Bays (2) 
• Chemical Storage Area 
• Workbench Area 

 
The following is a brief description of each of the process units or 
buildings that make up the WWTP: 
 
 1.  Influent Pumping Station 

 
The influent pumping station is below-grade design utilizing 
three (3) constant speed submersible pumps of approximately 
850 gpm capacity.  Two (2) pumps operate simultaneously to 
meet the pumping demands of the peak flow condition.  The 
pumping station provides an automatically-cleaned screening 
device, and a bypass to a manually-cleaned bar screen.  The 
pumping station also contains an automatic grit chamber.  
Construction of the pumping station is cast-in-place concrete. 

 
 2.  Sequencing Batch Reactors 

 
 These units are the main process units for the treatment 

process.  There are two (2) identical units each processing one-
half of the flow.  The units are designed for a peak hourly flow 
rate of 2.5 times the average daily flow.  The units are 16.5 feet 
deep, and of cast-in-place concrete construction.  The reactor’s 
basins are divided by baffle walls into three sections:  selector 
zone, secondary aeration zone, and main aeration.  This 
configuration permits the biological selector process to be used 
for biological nutrient removal and filamentous sludge bulking 
control.   
 

 
 

3.  Chlorine Contact Tanks  
 
These units are the final step in the treatment process.  These 



 

 

units provide contact time for the chlorine solution to disinfect 
the WWTP effluent prior to the discharge to the river.  There are 
two (2) in-ground concrete tanks.  These units discharge to a 
common outfall pipe, and the effluent is metered by a weir, to 
meet the PADEP monitoring requirements, prior to discharge.  A 
submersible pump is placed in each tank to provide a non-
potable plant utility water supply for wash-down and spray 
purposes. 
 
4.  Aerobic Digester 
 
The aerobic digester accepts waste activated sludge from the 
SBR reactors and is the beginning of the treatment loop for 
process sludge.  The solids retention time for these units is 25 
days. 
 
5.  Sludge Holding Tank 
 
This unit accepts digested sludge from the aerobic digesters 
and stores the sludge until transferred to the Belt Filter Press for 
dewatering, or removed as liquid sludge by tank truck . The tank 
is designed for a solids retention time of approximately 42 days. 
 
6.  Belt Filter Press 
 
This unit provides mechanical dewatering of sludge when 
conditions do not permit land application of liquid sludge.  This 
unit is located in a room designed especially for the purpose, 
located in the Belt Filter Press Building. 
 

C.   Basis for Process Operation 
 

1. Headworks: 
 
A.  Influent Flow Meter 
B.  Grit Removal 
C.  Continuous self-cleaning screen 
D.  Influent Pump Station:  3 non-clog 850 gpm submersible 
(constant speed) 

 
 
 

2. Aeration Tanks: 
 
A.  2 tanks with a maximum volume of 561,000 gallons each. 
B.  2 anoxic selectors 
C.  Stainless steel wide band non-clog course bubble diffusers 
D.  2 submersible pumps rated at 212 gpm for waste and nitrate 



 

 

return 
 

3. Chlorine Contact Tanks 
 
A.  2 tanks with a volume of 65,730 gallons each 
B.  2 pumps rated at150 gpm for utility water  
C.  Gas feed chlorination 
D.  Effluent flow meter 
 

4. Aerobic Digesters: 
 
A.  2 tanks with a volume of 190,000 gallons each 
B.  25 day retention time 
C.  2 submersible sludge transfer pumps  rated at 100 gpm 
D.  Course air diffusers 
 

5. Sludge Holding Tank:| 
 
A.  Total volume of 5000,000 gallons 
B.  42 day retention time 
C.  Course air diffusers 
 

6. Belt Filter Press 
 
A.  1.8 meter tower press 
B.  Design 18 percent solids, average cake is 14 percent 
C.  Landfill disposal 

       
      D.  Nature and Volume of Waste 
 
 Village of Allenwood  Design  Present 
 Average Daily Flow   0.064 mgd  0.033 
 Peak Flow                    2.5 x  0.050 
 BOD5     250 mg/l  225 mg/l 
 TSS     250 mg/l  200 mg/l 
 
 
 
 
 
 Federal Prison 
 Average Daily Flow   0.736 mgd  0.641mgd 
 Peak Flow                    2.5 x  1.296mgd 
 BOD5       425 mg/l    325 mg/l 
 TSS       375 mg/l    342 mg/l 
 
 Total Facilities Design 
 BOD5 lbs/day   3700   1839 
 Domestic per capita flow  100/350  66/230 



 

 

 FBOP gal/day/inmate  250   169  
 Total Flow    0.98MGD             0.674MGD 
 
 

E.  Five Year Projected Sewage Flows 
 
Growth Area    Gal/Day  EDUs 
Great Stream Commons   
1.  Business Park   10,850  31 
2.  Residential Park   24,150  69 
 
FBOP     101,500  290 
 
Township Growth   8,750   25 
 
 

F.  Problems and Violations 
 
The Gregg Township Municipal Authority Wastewater Treatment Plant 
has not had an NPDES permit violation in the past five years.  The 
plant does experience the normal problems with filamentous bulking an 
occasional FOG slug from the FBOP. 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

PART IV 
 

INNOVATIVE TECHNOLOGY DESCRIPTION 
 
 
1) PROCESS CONTROL SYSTEM CONFIGURATION 

 
a) General Description 

 
i) Gregg Township Municipal Authority’s WWTP in Allenwood, PA utilizes 

sequencing batch reactors for the main secondary treatment process.  
Three 100 HP constant speed positive displacement blowers supply 
process air to the SBRs.  The normal batch process consists of aerate, 
settle, decant & idle phases.  The operator can adjust the timing and 
duration of these phases, but the focus of the project is the aerate phase 
of the batch cycle.  Prior to this project being completed, the aeration 
blowers operated at full speed for the entire duration of the aerate phase, 
which normally was 150 minutes. 
 
Like all treatment plants, the oxygen demand varies greatly over the 
course of the day, due primarily to fluctuations in the raw wastewater flow 
into the plant, but also because of changes in the influent strength during 
the day.  Of particular concern is the fact that there is very little oxygen 
demand overnight.  The primary contributor is the Allenwood Prison 
Complex, and they have minimal activity at night. 
 

ii) The project added automated dissolved oxygen control for the two SBRs.  
The dual purposes were to reduce electricity consumption, and thereby 
operating costs, while improving effluent quality.  A VFD was also 
provided for one (1) blower so its air supply can fluctuate with demand. 
 
The blowers operate in a lead/lag/lag arrangement, with the lag blowers 
starting and stopping when needed.  However the program is designed to 
minimize lag blower starts and stops, to minimize peak electric usage 
demand charges.  For this purpose, the program is slow to start a lag 
blower, and quick to stop it. 
 
One (1) dissolved oxygen probe was installed in each SBR.  The DO 
probes send a variable signal back to the existing SBR Control System 
including the programmable logic controller (PLC) which controls the 
blowers operation. 
 
The PLC turns the blowers on during the aerate phase of the batch cycle.  
The VFD-controlled blower turns on first, operating at full speed for a 
period of time to resuspend the mixed liquor suspended solids.  After that 
interval the PLC ramps the VFD faster and slower as needed to modify the 
blower speed in response to the DO levels in the SBR being aerated.  If  

 
 



 

 

the DO levels remain too low the PLC starts the first constant speed 
blower.  If the DO level remains too low, after that blower has operated for 
a certain time period, the PLC starts the second constant speed blower. 
 
The existing SBR process was entirely time dependent with the operator 
having the capability to adjust the operating times for all SBR functions.  
The Contractor has extended this capability to the new VFD, providing the 
new variable frequency drive and DO probes, modifying the SBR process 
controls as needed in the SBR control panel, programmable logic 
controller, the human-machine interface (personal computer) and the 
process control software, all of which are integrated to form a complete 
dissolved oxygen control system. 
 

iii) Two (2) sequencing batch reactors exist to treat the raw wastewater by 
reducing the biochemical oxygen demand (BOD), nitrifying and 
denitrifying, and remove phosphorus.  Each SBR is a single completely 
mixed concrete tank.  Each SBR has a small anoxic (selector) zone built 
into it.  The anoxic selector is unaerated.  The remainder of the SBR has 
air diffusers in it. 
 
Three (3) blowers are dedicated to providing air for both reactors through 
a common air header.  Air flow to each SBR is controlled by a motor-
operated butterfly valve.  The SBRs normally operate at opposite points 
on the cycle, so one is settling or decanting while the other is aerating.  
However, the process can be controlled in a storm flow mode where they 
can both receive air at the same time.  In this case both air supply valves 
will be open.  There are also times during the cycle when neither SBR is 
being aerated and the blowers are shut down. 
 

iv) One (1) installed, on-line spare blower was provided as a common spare 
to back up both primary SBR blowers.  The SBRs have never needed all 
three (3) blowers running to supply air, but they can operate 
simultaneously if needed. 
 

v) The two (2) existing rotary lobe positive displacement blowers supplying 
air to the SBRs continue in their existing function and they were physically 
unchanged by this Contract.  They start, run and stop as commanded by 
the PLC.  The motor starters and blower monitoring systems located in the 
MCC for these two (2) blowers also continues in its existing function and 
they were also physically unchanged by the Contract.  Only the timing of 
the operation for these two blowers was changed under this contract. 

 
 
 
 
 
2) PROJECT WORK COVERED BY CONTRACT 

 
The Project provided the Authority with a dissolved Oxygen (DO) Control System 



 

 

by revising the existing control system, adding DO Probes and converting one 
100 HP blower to Variable Speed. 

 
The system provided the following  equipment and capabilities: 

 
a) Two (2) DO Analyzer and Sensor systems, one (1) for each SBR.  

 
b)  One (1) Motor Control Center (MCC) with a variable Frequency Drive to 